Hapamatic 202, 203 and 204 Spare Parts Stock Items

Part Number Description
199-00-30-010 BOX/ START STOP SWITCH
199-00-35-002 KNOB
199-00-35-004 SCREW FOR HAPAMATIC AKA PRESSURE PI
199-00-35-010 KNOB
199-00-35-026 BUSHING
199-00-35-032 KNOB
199-00-35-041 DISK (washer)
199-00-35-044 WASHER
199-00-40-041 WEDGE
199-00-50-004 RUBBER O-RING
199-00-50-013 RUBBER O-RING
199-00-50-014 RUBBER O-RING
199-00-50-025 O-RING
199-00-50-041 O-RING í35/SOLVENT BOTTLE
199-00-55-002 BEARING
199-00-55-005 BEARING
199-00-55-007 BALL BEARING (BATHING FOUNTAIN ROLL
199-00-55-010 BEARING
199-00-55-013 BEARING
199-00-55-027 BEARING
199-00-55-028 BEARING
199-00-55-035 BEARING
199-00-55-042 BEARING
199-00-55-048 BALL BEARING/SCREEN ROLLER & PULLEY
199-00-55-054 BEARING
199-00-55-085 BEARING
199-00-55-094 NEEDLE BEARING
199-00-55-095 BEARING
199-00-55-096 BEARING
199-00-55-105 BEARING
199-00-55-111 BALL BEARING HORIZONTAL BELT
199-00-58-002 BUSHING
199-00-58-004 BUSHING
199-00-58-005 BUSHING
199-00-58-013 BUSHING
199-00-58-022 BUSHING
199-00-58-025 BUSHING
199-00-59-001 BEARING
199-00-59-004 BEARING
199-00-71-028 BELT FOR 205 DRIVE ROLLER
199-00-77-009 SECURITY RING
199-00-90-015 CAP
199-02-03-008 TRANSFORMER
199-02-11-049 PLASTIC CLIPS
199-02-11-055 PLASTIC WIRE BLOCK
199-02-12-008 CONTACTOR
199-02-12-012 TERMINAL CONNECTOR
199-02-12-051 QUICK CONNECTORS TO CIRCUIT BOARD
199-02-12-086 SUPPORT
199-02-12-087 BOX
199-02-12-088 BOX
199-02-12-089 BOX
199-02-12-090 BOX
199-02-12-091 BOX
199-02-12-127 SUPPORT
199-02-12-128 BUSH RAIL
199-02-12-129 SUPPORT
199-02-12-130 TONGUE
199-02-12-151 PLUG
199-02-12-153 PLUG
199-02-12-154 PIN RAIL
199-02-12-172 TONGUE
199-02-15-006 FUSES 6A RUBRAN/MIDDEX
199-02-15-008 FUSE
199-02-15-051 SAFETY FUSE
199-02-15-052 SAFETY FUSE 2AT
199-02-15-054 SAFETY FUSE
199-02-15-055 SAFETY FUSE
199-02-20-029 PRINT TEST BLACK BUTTON
199-02-20-030 RED STOP SWITCH BUTTON
199-02-20-068 APPROXIMATION INITIATOR NPN - SENSO
199-02-20-070 SWITCH BLACK 20301 and up
199-02-20-071 STOP SWITCH 20301 & up
199-02-20-072 START SWITCH GREEN 20301 & up
199-02-20-100 SENSOR
199-02-20-211 ELECTRIC BULB
199-02-20-365 START-STOP SWITCH - COMMANDER UNIT
199-02-50-009 RECTIFIER
199-02-85-043 BUFFER BATTERY OF PLC
199-06-40-017 PLASTIC BOTTLE FOR REFILLING SOLVENT & INK
199-08-10-040 MOTOR HAPAMATIC
199-08-10-134 SET OF SEALS FOR HAPAMATIC MOTOR
199-08-30-043 OVERLOAD RELAY SIEMANS 30A4000-0AH
199-08-30-056 OVERLOAD RELAY 20301 & up 1.0 - 1.6
199-08-30-057 OVERLOAD RELAY 20301 & up 1.6 - 2.7
199-08-30-058 RELAY SUPPORT
199-08-30-059 RELAY
199-08-30-073 S&S COIL 254V-60HZ
199-08-30-073A S&S COIL 480V - 60HZ
199-08-30-074 COIL 48V 60HZ
199-08-30-077 ELESTA RELAY HM70/45
199-08-30-081 RELAY
199-08-30-083 MOTOR CONTACTOR SWITCH 20301 & UP W
199-08-30-132 OVERLOAD RELAY 1.2-1.8
199-08-30-146 TIME LAG RELAY
199-08-30-150 RELAY UP TO 20300
199-10-00-013 LAMP
199-16-10-020 PRINT MAT EDGE SEALER
199-16-50-001 HAND WASH CREAM
200-22-03-002 MOUNTING BRACKET (ANGLE)
200-22-03-019 MANUAL CLUTCH STOP
200-23-00-006 PRESSURE PLATE
200-23-00-008 PLATE
200-23-00-020 SCALE PLATE
200-23-00-024 SCALE DISK
200-23-02-004 BLOCK
200-23-02-005 PLATE
200-25-02-003 BEARING BOLT AFTER SOLD NLA
200-25-02-004 ROLL
200-25-03-061 DISK AFTER 4 SOLD NLA
202-20-01-011 RUBBER PLATEN HM202
202-20-01-013 BUSH
202-20-01-020 TENSION SPRING
202-20-01-024 SPECIAL BOLT, (NEW DESIGN)
202-20-01-028 PRINTING TABLE PLATE
202-20-02-003 SUPPORT
202-20-02-004 GUIDE F. CARRIAGE
202-20-02-005 GUIDE B. CARRIAGE
202-20-02-006 MAIN DRIVE CHAIN
202-20-02-010 HANDWHEEL
202-20-03-008B ADJUSTABLE FOIL GUIDING ROLLER
202-20-03-018 TEFLON SUPPORT FOR F.G.R.
202-20-04-001 CONNECTING HEAD
202-20-04-006 PIVOT
202-21-00-003 ENCASING
202-21-00-004 ENCASING
202-22-00-003 SHAFT
202-22-02-002 CLUTCH SWITCHING PLATE
202-22-02-003 CLUTCH RELEASE SOLENOID 200v dc
202-22-02-010 DISTANCE CENTER
202-22-04-001 CHAIN WHEEL
202-23-00-005 AXLE
202-23-00-010 WASHER
202-23-02-004 BLOCKS (SPECIAL SCREW)
202-23-03-004 BLOCKS
202-24-00-001 SHAFT
202-24-00-003 AXLE
202-24-00-004 DISTANCE TUBE
202-24-00-005 CHAIN WHEEL
202-24-00-006 TOOTHED WHEEL
202-24-00-009B AXLE W/CHAIN WHEEL FOR CARRIAGE DRI
202-25-00-004 AXLE
202-25-00-011 BEARING BOLT
202-25-00-013 VERTICAL SPRING
202-25-00-014 HORIZONTAL SPRING
202-25-01-001 CARRIAGE GUIDING PLATE FRONT
202-25-01-002 GUIDE
202-25-01-003 GUIDE
202-25-02-001 CARRIAGE GUIDING PLATE REAR
202-25-02-002 BOLT
202-25-02-003 BOLT
202-25-03-005B TOOTHED WHEEL
202-25-03-008 AXLE
202-25-03-009 BOLT
202-25-03-010 TOOTHED WHEEL
202-25-03-014 CLIP
202-25-03-017 ROCKER ARM - SEE NOTE
202-25-03-018 BOLT
202-25-04-011 ROCKER ARM
202-25-04-012 BOLT
202-26-02-001 CHAIN WHEEL
202-26-02-002 AXLE
202-27-01-009 COUPLING ON SCREEN ROLLER
202-27-03-002 LEAF SPRING
202-27-03-010 BUSH
202-27-05-008 FRAME
202-27-05-011 SCREW
202-27-05-014 SPRING
202-27-05-019 BOW
202-27-05-023 SCREW
202-27-05-024 LENGTHENING FOR SCREW
202-27-07-009 PACKING FOR LOCKING PIVOT
202-29-00-005 WEDGE
202-33-06-031 HOLDER
203-01-00-015 COVER PLATE
203-01-00-016 SCREW
203-01-00-029 GUIDE RAIL
203-01-00-040 COVER PLATE
203-01-01-007 INK UNIT SUPPORT
203-01-03-001 CONNECTING ROD
203-02-00-004 GRADUATED DISK
203-02-00-008 DISTANCE SLEEVE
203-02-00-013 GASKETS FOR THE INKING ROCKER ASSEM
203-02-01-006 SPRING
203-02-01-007 SPRING
203-02-02-006 SPRING
203-04-01-001 SWING PLATE
203-04-01-006 BOLT
203-04-01-008 SCREW
203-04-01-009 BOLT
203-04-01-011 FREE DRIVE LEVER
203-04-01-012 BOLT
203-04-01-013 BRASS STOP
203-04-01-014 DISK
203-04-01-019 BOLT - OFFSET SCREW
203-04-01-021 SPRING
203-04-02-003 LEVER
203-04-02-004 BOLT
203-04-02-010 BRASS STOP
203-04-02-011 SCREW
203-05-01-004 CONNECTION FRAME
203-05-04-003 BLOCK
203-05-04-004 BLOCK
203-05-05-001 FRAME
203-05-07-004 DISTANCE BLOCK
203-05-07-006 LOCKING TURN
203-05-07-008 RUBBER BASE
203-05-07-013 INK STIRRER
203-05-07-015 COVER
203-05-07-016 SLEEVE
203-07-01-003 RELAY BOARD
203-07-01-016B TRANSFORMER 460/560 VOLT 50/60 CYCL
203-08-02-001 DRIVE SHAFT
203-09-00-001 CHAIN
203-09-00-003 CHAIN WHEEL
203-09-00-005 ANGLE
203-11-01-000B SPROCKET COMPLETE
203-15-01-009B CLEANING BOX COMPLETE
203-15-02-009B INK REFILL SET
203-94-01-112 RACK FOR F.G.R.
204-00-00-006B SUPPORT PLATES FOR HORIZ. HM-204 HM
204-02-00-011 SCALE PLATE
204-02-00-013B CLAMPING SCREW
204-02-00-015 TENSION SPRING
204-02-00-020 GASKETS FOR THE INKING ROCKER ASSEM
204-04-00-002 SPACER ROD FOR 204
204-04-01-001 PLATE F. CARRIAGE GUIDE
204-04-01-003 DISK
204-04-01-004 JOINT BLOCK
204-04-01-007 DISTANCE BUSHING
204-04-01-008 STOP
204-04-02-001 PLATE F CARRIAGE GUIDE
204-05-00-001 LEVER
204-05-00-002 LEVER
204-05-00-003 SPRING
204-05-01-002 PLATE
204-05-01-005 SCREW
204-05-01-009 FRAME
204-05-01-011 SCREW EXTENSION
204-05-01-012 CONNECTION FRAME
204-05-04-001 CONTAINER
204-06-00-004 CHAIN WHEEL
204-20-01-020B VERTICAL SUPPORT PLATE FOR INKING D
204-20-02-010B INK TRAY
205-01-02-006 TENSION SPRING
205-01-03-005 PINCH ROLLER
205-01-08-004B INCREMENT ROLLER
205-04-03-000 POWER PRINT
205-05-04-000 PRINT INCREMENTER (FREE MOTION) SIG
411-14-00-022B TRANSFORMER 340V - 440V (SN20301 &
6KT-SCHRM-4X12 HEX HEAD CAP SCREW
6KT-SCHRM-6X10 HEX HEAD CAP SCREW
6KTM-M10X0.5D NUT
6KTM-M10X0.8D NUT
6KTM-M3X0.5D NUT
6KTM-M3X0.8D NUT
6KTM-M4X0.8D NUT
6KTM-M5X0.8D NUT
6KTM-M5X0.9D NUT
6KTM-M6X0.5D NUT
6KTM-M6X0.8D NUT
6KTM-M8X0.5D NUT
6KTMRF-M3X0.8D NUT
6KTMRF-M4X0.5D NUT
6KTMRF-M5X0.5D NUT
6KTMRF-M6X0.5D NUT
7-60-1040 BOLT (SOLVENT BOTTLE ROD)
7-60-1042 BOLT
7-60-1127 DISTANCE TUBE SPACER
7-60-1131 COVER (VALVE)
7-60-1240 TOOTHED WHEEL INSIDE MOTOR
7-60-1242 PRESSURE SPRING FOR SOLVENT BOTTLE
7-60-931 VALVE DISK
7-60-938 AXLE
7-60-951 AXLE
7-60-954 PRESSURE SPRING
7-60-968 CONTROL PIVOT
7-60-979 HOLDER SLIDE
7-60-993 GLASS CYLINDER
BS-2 CLIP
BS-3 CLIP
BS-3.2RF CLIP
BS-4 CLIP
BS-5 CLIP
BS-6RF CLIP
BSP-12 CLIP
BSP-5 CLIP
BSP-6 CLIP
BUCU-187 CLIP
FRA-5 WASHER
GEW-STIMJ6KT-M5 SET SCREW M5X8
GEW-STIMSP-M3X6 SET SCREW
GEW-STIMSP-M4X6 SET SCREW M4X6
HMRF-M5 CAP NUT
LEVELING-PLATES
OSS-4.3 LOCK WASHER
OSS-5.3 LOCK WASHER
OSS-6.0 WASHER
OSS-8.4 WASHER
PH-SCHRRFM-5X10 PAN HEAD SCREW
PRYM-STI-4X40 SPRING PIN
RF5
S-SCHRRF-M4X6 FLAT HEAD SCREW
S-STI-2.5X20 SPRING PIN
S-STI-2X12 SPRING PIN
S-STI-2X16 SPRING PIN
S-STI-2X6 SPRING PIN
S-STI-3X14 SPRING PIN
S-STI-3X16 SPRING PIN
S-STI-3X18 SPRING PIN
S-STI-3X20 SPRING PIN
S-STI-3X24 SPRING PIN
S-STI-4X20 SPRING PIN
S-STI-4X24 SPRING PIN
S-STIRFM-3X12 SPRING PIN
SPRING-INSERT FOR 2O3 & 2O4 PRINTERS
SRA10 SPRING CLIP
SRA6 CLIP
SRA7 CLIP
SRA8 CLIP
SRA9 CLIP
SRJ12 CIRCLIP
SRJ22 CLIP
SRJ26 CLIP
U-SH-6.4/18X1.6 DISC
UB-6.4 WASHER
Z-SCHRJSK-4X6.5 HEX HEAD SCREW
Z-SCHRM-2.5X20 SCREW
Z-SCHRM-2.5X6 SCREW 2.5X6
Z-SCHRM-3X8 SCREW 3X8
Z-SCHRM-4X20 SCREW 4X20
Z-SCHRM-4X30 SCREW 4X30
Z-SCHRM-4X6 SCREW 4X6
Z-SCHRRFM-2.5X6 2.5 X 6 COUNTERSUNK SCREW STAINLESS
Z-SMJ6KRF-M2.5X SCREW 2.5 X 12 (Z-SCHRMJ6KTRFM)
Z-SMJ6KRF-M4X10 SCREW 4X10 (Z-SCHRMJ6KTRFM-4X10)
Z-SMJ6KRF-M4X20 SCREW 4X20 (Z-SCHRMJ6KTRFM-4X20)
Z-SMJ6KT-M3X12 SCREW 3X12 (Z-SCHRMJ6KTM-3X12)
Z-SMJ6KT-M4X35 SCREW 4X35 (Z-SCHRMJ6KTM-4X35)
Z-SMJ6KT-M4X8 SCREW 4X8 (Z-SCHRMJ6KTM-4X8)
Z-SMJ6KT-M5X16 SCREW 5X16 (Z-SCHRMJ6KTM-5X16)
Z-SMJ6KT-M5X18 SCREW 5X18 (Z-SCHRMJ6KTM-5X18)
Z-SMJ6KT-M6X10 SCREW 6X10 (Z-SCHRMJ6KTM-6X10)
Z-SMJ6KT-M8X25 8X25 (Z-SCHRMJ6KTM-8X25)
Z-STI-3X20 ROLL PIN
Z-STI-4X30 ROLL PIN
Z-STI-5X34 ROLL PIN
Z-STI-5X36 ROLL PIN
Z-STIRF-3X12 ROLL PIN
Posted in Replacement Parts and tagged , .